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ZHANGJIAGANG XIEHE APPARATUS & INSTRUMENTS CO., LTD
FUQIAN ECONOMIC DEVELOPMENT ZONE, YANGSHE TOWN, ZHANGJIAGANG CITY, JIANGSU
PROVINCE, CHINA, ZIP:215600

The following sample(s) was/were submitted and identified by the client as:

Sample Description

: SCOOP STRETCHER

Manufacture : ZHANGJIAGANG XIEHE APPARATUS & INSTRUMENTS CO., LTD
Country of Origin : CHINA
Sample Receiving Date : DEC.27, 2019

Testing Period
Test Performed
Test Requested
Test Result(s)

Test Summary

: DEC.27, 2019 TO JAN.03, 2020

: SELECTED TEST(S) AS REQUESTED BY APPLICANT

: PLEASE REFER TO THE RESULT SUMMARY.

: FOR FURTHER DETAILS, PLEASE REFER TO THE
FOLLOWING PAGE(S)

Test Requested Conclusion
EN 1865-1:2010+A1:2015 CLASUE 4.6.8, CLASUE Pass
4.6.11 & CLASUE 4.6.12

Signed for and on behalf of
SGS-CSTC Standards Technical Services (Tianjin) Co., Ltd.

T

TIHL19120G723350

Michael Wen

Authorized Signatory
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Test Conducted:

EN 1865-1:2010+A1:2015 CLASUE 4.6.8, CLASUE 4.6.11 & CLASUE 4.6.12

Nos. of Specimen : lpc (s).
Test Result : Pass. Details shown as following table
Clause Test Requirement Result Note
Defsfﬁgtion The frame of the pick up stretcher shall not bend or break Pass _
of the frame when tested in accordance with 5.5.1. 250kg
4.6.11
Deformation | There shall be no remaining deformation of the lying area Pass _
of the lying when tested in accordance with 5.1.3. 150kg
area
4.6.12 - . .
. There shall be no remaining deformation when tested in
Resistance . Pass --
- accordance with 5.5.2.
to torsion
Sample Photo:
Tested sample view 1 Tested sample view 2

SGS authenticate the photo on original report only
***End of Report***
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